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Real accuracy. Real results. 
No other radiosurgery system for non-invasive brain surgery has the accuracy, 
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With over 2,000 peer-reviewed published articles, Leksell Gamma Knife" has an unmatched body 
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average accuracy of 0.15 mm and a clinical accuracy (including imaging) of 0.48mm. 
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HISTORY DOESN'T HAVE TO REPEAT ITSELF 

Roger, 
History of 
angina. 

Died age 57 
of ML 

Help Reduce the 
Risk of CV Death 

(><0.001;6.1%vs. 8.1%) 

ALTACE 10 mg. 
he proven CV risk reduction dose.' 

Alice, History 
of diabetes and 
hypercholesterolemia 

Died age 62 of 
complications 
related to stroke. 

ALTACE 10m9 
iramiDril 

GUARDING AGAINST CV DEATH 

Altace is indicated in the treatment of essential hypertension, normally when beta-blockers and diuretics are inappropriate. It may be used alone or in association with thiazide 
diuretics. Altace is indicated following acute myocardial infarction in clinically stable patients with signs of left ventricular dysfunction to improve survival and reduce 
hospitalizations for heart failure. 
Altace may be used to reduce the risk of Ml, stroke or CV death in patients over age 55 who are at high risk of CV events because of a history of CAD, stroke, 
peripheral artery disease or diabetes accompanied by at least 1 other CV risk factor such as hypertension, elevated total cholesterol levels, low HDL levels, cigarette smoking 
or documented microalbuminuria. 
Like other ACE inhibitors, Altace is not recommended for pregnant or lactating women and should be used with caution in patients with renal insufficiency. The most frequent 
adverse events occurring in clinical trials with Altace monotherapy in hypertensive patients who were treated for at least 1 year (n=651) were: headache (15.1 %), dizziness (3.7%), 
asthenia (3.7%) and chest pain (2.0%). Discontinuation of therapy due to clinical adverse events was required in 5 patients (0.8%). In the HOPE study, the reasons for stopping 
treatment were cough (ramipril 7.3% vs. placebo 1.8%), hypotension/dizziness (ramipril 1.9% vs. placebo 1.5%) and edema (ramipril 0.4% vs. placebo 0.2%). 

ALTACE is the most prescribed ACEI in Canada and the ACEI most 
prescribed by cardiologists.* 

*IMS Health Canada: Canadian CompuScript Audit, Moving Annual Total ending December 2005, Total Dispensed Prescriptions. 

(RJJB) 'RftAB* Product Monograph available to physicians and pharmacists upon request. 
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fm^M^ offers up to 50% LDL-C reduction at starting 

doses of 10,20 and 40 mg" 
V When a >45% LDL-C reduction is required, patients may be started at 40 mg o.d. 

ARID is indicated to reduce the risk of Ml and stroke in patients with type 2 diabetes 

and hypertension without CHD but with other risk factors1 

atcrv&stat/n c&lcium 

power you can trust 

ONLY Lar»a-
of therapy in Canada" 

is supported by 5 million patient-yea 

LIPITOR is an HMG-CoA reductase inhibitor (statin). LIPITOR is 
indicated as an adjunct to lifestyle changes, including diet, for 
the reduction of elevated total cholesterol (total-C), 
LDL-C, TG and apolipoprotein B (apo B) in hyperlipidemic and 
dyslipidemic conditions (including primary hypercholestero­
lemia, combined (mixed] hyperlipemia, dysbetalipoprotei-
nemia, hypertriglyceridemia and familial hypercholesterolemia) 
when response to diet and other non-pharmacological mea­
sures alone has been inadequate. 

LIPITOR also raises HDL-cholesterol and therefore lowers the 
LDL-C/HDL-C and total-C/HDL-C ratios (Fredrickson Type Ha and 
lib dyslipidemia). 

LIPITOR is indicated to reduce the risk of myocardial infarction 
in adult hypertensive patients without clinically evident coronary 
heart disease, but with at least three additional risk factors for 
coronary heart disease such as age >55 years, male sex, smo­
king, type 2 diabetes, left ventricular hypertrophy, other specified 
abnormalities on ECG, microalbuminuria or proteinuria, ratio of 
plasma total cholesterol to HDL-cholesterol >6 or premature 
family history of coronary heart disease. 

t LIPITOR is also indicated to reduce the risk of myocardial 
infarction and stroke in adult patients with type 2 diabetes 
mellitus and hypertension without clinically evident coro­
nary heart disease, but with other risk factors such as age 
^55 years, retinopathy, albuminuria or smoking. 

Very rare cases of rhabdomyolysis with acute renal fail­
ure secondary to myoglobinuria have been reported with 

LIPITOR and with other HMG-CoA reductase inhibitors. 

Patients who develop any signs or symptoms suggestive of 
myopathy should have their CK levels measured. LIPITOR 
therapy should be discontinued if markedly elevated CK levels 
are measured or myopathy is diagnosed or suspected. 

See Prescribing Information for complete warnings, precau­
tions, dosing and administration. 

Less than 2% of patients discontinued therapy due to adverse 
experiences. Most common adverse effects vs. placebo 
occurring in patients atan incidence >1% were constipation (1% 
vs. 1%), diarrhea (1% vs. 1%), dyspepsia (1% vs. 2%), flatulence 
(1% vs. 2%), nausea (1% vs. 0%), headache (1% vs. 2%), pain 
(1% vs. 0%), myalgia (1% vs. 1%) and asthenia (1% vs. 0%). 
The adverse events reported in ;1 % of boys and postmenarchal 
girls (10-17 years of age) were abdominal pain, depression and 
headache. 

LIPITOR is contraindicated: During pregnancy and lactation; 
active liver disease or unexplained persistent elevations of 
serum transaminases exceeding 3 times the upper limit of 
normal; hypersensitivity to any component of this medication. 

The dosage of LIPITOR should be individualized according to the 
baseline LDL-C, total-C/HDL-C ratio and/or TG levels to achieve 
the recommended target lipid values at the lowest 
dose needed to achieve LDL-C target. 

Caution should be exercised in severely hypercho- " • " ' " 
lesterolemic patients who are also renally impaired, Q ^ £ ) 

elderly or are concomitantly being administered digoxin or 
CYP3A4 inhibitors. 

Liver function tests should be performed before the initiation of 
treatment and periodically thereafter. 

If increases in alanine aminotransferase (ALT) or aspartate 
aminotransferase (AST) show evidence of progression, par­
ticularly if they rise to greater than 3 times the upper limit of 
normal and are persistent the dosage should be reduced or the 
drug discontinued. 

LIPITOR, as well as other HMG-CoA reductase inhibitors, 
should be used with caution in patients who consume sub­
stantial quantities of alcohol and/or have a past history of liver 
disease. 

§ CARDS • Collaborative Atorvastatin Diabetes Study. 

£ A patient-year represents the total time of exposure to LIPITOR 
as defined by the sum of each patient's time on LIPITOR.3 

References: 1. LIPITOR 
(atorvastatin calcium} Product 

»••* Monograph, Ptizer Canada Inc., 
November 2005. 2. IMS Health, 
IMS MIDAS™ (Standard Units: 
year 1997 through to April 2005I. 
3. Simon Day. Dictionary for 

harmaceuticals Clinical Trials, 1999, John Wiley 
licensee & Sons Ltd. 137-38. 
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PREGABALIN 
LYRICA is indicated for the management of 
neuropathic pain associated with1: 
o Diabetic peripheral neuropathy 
o Postherpetic neuralgia 

> 13 
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LYRICA is contraindicated in patients who are hypersensitive to pregabalin 
or to any ingredient in the formulation or component of the container. 

The most commonly observed adverse events (twice the rate as that seen with 
placebo) were dose related for PHN and DPN patients in the recommended dose 
range of 150 mg/day to 600 mg/day: dizziness (9-37%), somnolence (6.1-24.7%), 
peripheral edema (6.1-16.2%) and dry mouth (1.9-14.9%). 

Dosage reduction is required in patients with renal impairment as pregabalin 
is primarily eliminated by renal excretion. 

¥ Pharmacodynamic interactions were reported with oxycodone, lorazepam, ethanol 
and thiazolidinedione antidiabetic agents. Please consult Prescribing Information 
for complete interaction information. 

Please see Prescribing Information for complete Warnings and Precautions, 
Dosage and Administration, and patient selection criteria. 

t A 13-week, multicentre, double-blind, placebo-controlled trial in 368 patients with PHN. A significant difference 
was shown over placebo for all doses: 150 mg/day, 300 mg/day, and 600 mg/day at week 1, p<0.001 for pain 
and p<0.01 for sleep. 

t A 12-week, multicentre, randomised, double-blind, placebo-controlled study in 338 patients with neuropathic 
pain (DPN [n=249] or PHN [n=89D, resulting in a significant difference from placebo in the flexible dose range 
150-600 mg/day (p<0.05, week 2 and p<0.01, weeks 3-12), and the fixed dose of 600 mg/day (p<0.05, 
week 1 and p<0.01, weeks 2-12). 

Demonstrated fast, sustained 
neuropathic pain relief 

Rapid neuropathic pain relief shown in patients with PHN 
as early as Week 12t 

Sustained neuropathic pain relief demonstrated over 3 months3* 
Rapid improvement in pain-related sleep interference observed 
in patients with PHN as of Week 12t 

No clinically significant pharmacokinetic drug interactions reported1* 
Simple dosing regimen1 

New 

o 
o 

o 
o 

Life i r life's work 

Pfizer Canada Inc. 
Kirkland, Quebec 
H9J 2M5 

*TM C.P. Pharmaceuticals International G.V ^-•""•_-v 
Pfizer Canada Inc., licensee QK&k l? 
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Fast onset. Sustained relief. 
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Treatment for Spinal Fractures is 
as Individual as your Pat ients 

Because not all f rac tures a re 
c rea ted equal . 
Kyphon offers a complete family of fracture reduction 
instruments, each designed to address individual 
patient anatomy and fracture morphology. 

KyphX" IXpander* 
I INFLATABLE B0NETAMP 

This standard balloon offers fracture 
reduction capabilities by enabling 
accurate balloon placement and 
effective inflation geometry. 

KyphX* I E x a c t " 
I INFLATABLE BONE TAMP 

Uniquely constructed to provide 
uni-directional balloon inflation 
for focused fracture reduction.This 
balloon is recommended for wedge 
or concave fractures with single-
endplate involvement. 

KyphX81 L a t i t u d e ™ 
I CURETTE 

Intended to scrape and score 
cancellous bone in the spine. May 
be used as an adjunctive device 
with Kyphon's fracture reduction 
instruments. 

KyphX91 E l e v a t e ' " 
I INFLATABLE BONE TAMP 

Provides single-plane preferential 
inflation resulting in 50% greater 
superior/inferior profile in 
comparison to the medial/lateral 
profile.This balloon is recommended 
for bi-concave or wedge fractures 
with involvement of both endplates. 

KyphX® | E x p r e s s ™ 
INFLATABLE BONETAMP 

Designed to treat smaller vertebral 
bodies and/or vertebra plana 
fractures. 

To learn more about expanding your options 
for fracture reduction, call 1-877-459-7466. 
Although the complication fate with kyphoplasty has been demonstrated to be low, as with most surgical 
procedures, there are risks associated with kyphoplastv. including serious complications- For complete 
information regarding indications for use, warnings, precautions, adverse events and methods of use, please 
reference the devices' Instructions for Use. Kyphon, KyphX and KyphX Xpander are registered trademarks of 
Kyphon Inc. Elevate. Exact. Express. Latitude and Ahead of the Curve are trademarks of Kyphon Inc. ©2005 
Kyphon Inc. All rights reserved. 16000500-01 . . 

www.kyphon.com 
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Canadian Congress of Neurological Sciences 

to 
Canadian Neurological Sciences Federation 
Recently our name was officially changed to the 
Canadian Neurological Sciences Federation to 

better reflect the fact that we represent a 
federation of four professional societies. Our 

official announcement and changes to our logo, 
website, etc. are coming shortly. 
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Betaseron9: 
Demonstrated long-term efficacy* 

In a major clinical trial, Betaseron* patients' experienced: 

• 31% reduction in annual exacerbation rate vs. the placebo group (p=o.oooi)" 

• Significant reduction in moderate or severe attacks per year vs. the placebo group (p=o.ooi)''5 

• Significantly fewer lesions on MRI (p=o.oooi)'" 16-year study ongoing2 

The MS Pathways™ support program offers Betaseron" patients a caring and 
convenient approach to MS therapy - right from the start 

• Multilingual nurse telephone support line for personalized assistance 

In-home Betaseron* injection training program 

• Medical travel assistance and related services 

'Double-blind, multi-clinic (n site) randomized, parallel, placebo-controlled clinical investigation, two-year 
duration, subjects received 1.6 MIL) Betaseron* (n=i25), 8 MIU Betaseron* (n=i24) or placebo (n=i2j). 

tTreated wi th 8 MIU Betaseron*. self-administered, every other day. 
to.9 vs. 1.31 
§Mean of 19.5 moderate or severe exacerbation days per patient vs. 41.1 days 

" 0 . 9 % decrease in MRI lesion area vs. 21.4% increase in placebo group 

BETR5ER0N' 
INTERFERON BETR-lb 

Act early. Act strong. 
BETASERON* (interferon beta-ib) is indicated for the reduction of the frequency of clinical exacerbations in ambulatory patients with relapsing-remitting 
multiple sclerosis (RRMS) and for the slowing of the progression in disability and the reduction of the frequency of clinical exacerbations in patients with 
secondary-progressive multiple sclerosis (SPMS).The safety and efficacy of BETASERON* in primary-progressive MS (PPMS) have not been evaluated. Efficacy of 
treatment for longer than two years has not been substantially demonstrated in RRMS.The most common side effects related to BETASERON* in patients with 
RRMS are: flu-like symptom complex (76%); fever (59%); chills (46%); injection site reactions (85%); myalgia (44%); asthenia (49%) and malaise (15%). 

For complete warnings and precautions, please refer to the product monograph available to healthcare professionals upon request. 

References: 1. Betaseron* Product Monograph, June 2004.2. Data on file. Berlex Canada Inc. 
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Evoke I your potential 
11/ Evoquezlv votre potent id 

Thank you for visiting our booth at the CCNS ! 
Merci d'avoir visite notre kiosque au CCNS ! 
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CANNABI 

SHOULDN'T YOU CONSIDER "CESAMET®? 

"CESAMET is a THC-analog that binds to 
cannabinoid receptors.12' 

"CESAMET has a BID dosing wi th dose 
f lex ib i l i ty as it comes in standardized and 
quality control led 0.5 mg and 1 mg capsules. 

"CESAMET is a contro l led drug.1 It is 
prescribed and distr ibuted by recognized 
health professionals, 

"CESAMET is a synthetic form of THC available 
on the Canadian market since 1981. 

t Clinical significance has not been established. 

"CESAMET (nabilone) is indicated for the management of severe nausea and vomiting 
associated with cancer chemotherapy. 

"CESAMET is contraindicated in patients with known sensitivity to marijuana or other 
cannabinoid agents, and in those with a history of psychotic reactions. 

"CESAMET should be used with extreme caution in patients with severe liver dysfunction 
and those with a history of non-psychotic emotional disorders. 

The most frequently observed adverse reations to nabilone and their incidences reported in the 
course of clinical trials were: drowsiness (66%), vertigo (58.8%), psychological high (38.8%) 
and dry mouth (21.6%). Please consult prescribing information for full warnings, precautions, 
adverse events and administration. 

® Registered trademark of Valeant Canada Limited Apr. 2005 

nig 0.5 mg 

"CESA & 
BID Cannabinoid Therapy 
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Betaserorr 
Efficacite a long terme eprouvee* 

Durant une etude clinique d'importance, les patients' prenant Betaseron ont presenter 

une reduction de 31 % de leur taux annuel de poussees par rapport aux patients du 
groupe placebo (p = 0,0001)" 

• une diminution significative du nombre annuel de leurs poussees moderees ou graves 

par rapport aux patients du groupe placebo (p = 0,0001)'* 

un nombre significativement moindre de lesions observables 

a I'lRM (p = 0,0001)'" 
Etude en cours depuis 16 ans 

SEP LeParcours offre aux patients atteints de SEP prenant Betaseron un programme de soutien a visage 
humain et une demarche therapeutique pratique - des le debut 

Ligne d'aide ou du personnel infirmier multilingue offre un service personnalise 

Programme de formation a domicile sur I'injection de Betaseron 

Assistance medicale en voyage et services associes 

BETR5ERON* 
INTERFERON B E T P - l b 

Agir tot . Agir en force. 

' Etude clinique multicentrique (n centres) parallele. randomisee, a double msu et controlee par placebo, 
dune duree de deux ans. menee aupres de patients recevant 1,6 MUI de Betaseron (n = 125). 8 MUI 
de Betaseron (n = 124} ou un placebo (n = 123) 

* Traites par 8 MUI de Betaseron auto-admimstres tous les deux jours 
* 0.9 vs 1.31 
$ Moyenne de '9.5 jours de poussees moderees ou graves par patient vs 41.1 jours 

" Diminution de 0.9% de I'etendue des lesions observables a I'lRM vs une augmentation de 21.4 % dans le 

groupe placebo 

BETASERON (interferon beta-ib) est indique pour reduire la frequence des poussees cliniques chez les patients ambulatoires atteints de sclerose en plaques 
remittente (SEP) et pour ralentir la progression de I'incapacite et reduire la frequence des poussees cliniques chez les patients atteints de SEP progressive-
secondaire. L'efficacite et I'innocuite de BETASERON dans la SEP progressive-primaire n'ont pas ete evaluees. On ne dispose pas de donnees probantes sur 
l'efficacite du traitement de la SEP remittente au-dela de deux ans. Chez les patients atteints de SEP remittente, les effets indesirables les plus courants lies a 
I'utihsation de BETASERON sont: syndrome pseudo-grippal (76 %); fievre (59 %); frissons (46 %); reactions au point d'injection (85 %); myalgie (44 %); asthenie 
(49 %) et malaise (15%). 

Pour plus de renseignments sur les mises en garde et les precautions, veuillez consulter la monographic du produit fournie sur demande aux professionnels de la sante. 

References: 1 Monographie de Betaseron.juin 2004 2. Donnees internes. Berlex Canada inc. 
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